
 Town of Whitecourt 
POLICIES AND PRIORITIES COMMITTEE 

Monday, January 20, 2025 at 4:00 PM  
TOWN OFFICE – LARGE BOARDROOM 

5004 – 52 Avenue 
 

 

Present: Deputy Mayor McAree; Mayor Pickard; Councillors Baker, Chauvet, Lanctot, Lapointe, and 
Schlosser; CAO Smyl; Recording Secretary Grimstad-Davidson. 

 

Recommended 
Start Time  
for Item 

   

1.  Call to Order: 4:00pm 

2.  Adoption of Agenda: 4:01pm 

3.  Minutes from the Regular Meeting of the Policies and Priorities Committee held December 9, 
2024: 
 
 

4:02pm 

4.  Public Input Session: 4:03pm 

5.  Wastewater Study Presentation: 4:05pm 

6.  Urban Forest Guide: 4:50pm 

7.  Adjournment: 5:00pm 

 
 

1



 

Present: Mayor Pickard; Members Baker, Chauvet, Lanctot, Lapointe, and Schlosser; Chief 
[...]
members wishing to speak at each meeting. 

5. Public members are not permitted to discuss matters that include personnel, legal matters, 
land issues, or other items included in Section 16 to 29 of the Freedom of Information and 
Protection of Privacy (FOIP) Act. Items pertaining to a scheduled Public Hearing or appeal 
will also not be permitted for discussion during the Public Input Session, and will be referred 
to the scheduled hearing or appeal. 

6. Public members cannot discuss matters that are already included as items on the agenda for 
that meeting unless permission is granted by the Mayor/Chair. 

a. The Mayor/Chair will not allow discussion on agenda items that are time sensitive in 
nature, or items that have previously been deferred. 

b. If a public member is permitted to speak on a matter that is an item on that meeting 
agenda, and the presentation provides new information which could result in a 
different course of action, the item will be deferred to a future meeting. 

7. Public Input Session issues shall be either: 
a. accepted as information, 
b. referred to Administration for further information, or 
c. deferred for further discussion. 

We appreciate your comments and Council thanks you for your input. 

5



 
 

REQUEST FOR DECISION 
 
Date:   January 17, 2025  
Meeting:  January 20, 2025 Policies and Priorities Committee 
Originated by:  Drew Hadfield, Director of Infrastructure 
Title: WASTEWATER TREATMENT PLANT UPGRADES – MPE 

PRESENTATION 
 
PROPOSAL AND BACKGROUND: 
MPE has been working with the Town to review and provide options for upgrades to the Waste Water 
Treatment Plan to address both current issues and to provide upgrades to allow for future growth 
within the community. The current plant was built in 1976 and was expanded in 2000. 
 
The feasibility report provides recommendations for phased upgrades to meet the capacity and 
treated effluent requirements over the next 25+ years. 
 
REFERENCES: 

• MPE – Town of Whitecourt Wastewater Treatment Plan Upgrades Feasibility Study – Nov 
2024 – Executive Summary attached 

 
BENEFITS/DISADVANTAGES AND OPTIONS: 
The consultant’s report outlines a number of conclusions from their investigations, consultation with 
staff and undertaking a design review to develop scenarios to assess the preferred option(s). Moving 
forward, this will provide an efficient operating facility, utilize the existing site and footprint, allow for 
staged growth within the community and a financially sustainable approach to phase the upgrades 
between 2026 and 2049. 
 
COST AND SOURCE OF FUNDING: 
Administration will be developing a funding strategy for the proposed upgrade, which will include 
researching grant funding options from both the Federal and Provincial governments. 
 
COMMENTS: 

MPE’s presentation will outline upgrades needed to support growth and a phased approach to deliver 
the project. 
 
 

RECOMMENDATION: 
That the Policies and Priorities Committee accept the Wastewater Treatment Plant presentation as 
information. 
 
APPROVAL: 
Department Director:     CAO: 
 
 
 
 

 

6



Wastewater Treatment Facility 
Feasibility Study 

Background 

EXECUTIVE SUMMARY 

The Town of Whitecourt (Town) has retained MPE, a division of Englobe (MPE) to complete a review of their 
Wastewater Treatment Plant (WWTP) and provide recommendations for upgrades that will meet the projected 
capacity demand and treated effluent requirements over the next 25-year design period. The purpose of this report 
is to assess the current treatment system, review influent flows and solid characteristics, and provide a feasibility 
assessment of proposed conceptual upgrades to improve the existing WWTP. 

The existing WWTP services Whitecourt’s residential, commercial, and industrial users. It was constructed in 1976 and 
consists of influent pumping, grit removal, comminution of large solids, one Smith & Loveless Model R Treatment 
Plant for conventional activated sludge treatment (extended aeration), secondary clarification, aerobic digestion, and 
biosolids handling ponds for storage prior to land application of solids. In 2000, a new Smith & Loveless Model RT 
Treatment plant was installed complete with two (2) digester zones, two (2) 150 HP and one (1) 60 HP positive 
displacement blowers and both coarse (aeration) and fine bubble (digester) diffusers. The two (2) bioreactors operate 
in parallel and continuously discharge via a 400 mm diameter gravity outfall pipe to the Athabasca River. 

MPE conducted a site inspection of the existing WWTP on January 24th, 2023. Following this MPE completed a 
Technical Memorandum, ‘Town of Whitecourt’s WWTP – Conceptual Upgrade Options’, on June 9th, 2023, that 
evaluated four (4) potential upgrade options, with various further sub options, for technical and financial viability. 
These options were as follows: 

• Option 1 – Primary Clarification
New Headworks, New Primary Clarifier, Refurbish Bioreactors, Separate Digester

• Option 2 – Primary Filtration
New Headworks, New Primary Filter, Refurbish Bioreactors, Separate Digester

• Option 3 – Secondary Treatment Expansion
New Headworks, Additional Secondary Treatment Reactors

• Option 4 – Primary Filtration & Sludge Processing
New Headworks, New Primary Filter, Refurbish Bioreactors, Separate Digester, Sludge Processing

After reviewing the Technical Memorandum and internal discussions, Option 2 – Primary Filtration was chosen by the 
Town for further review, on the basis of limited expansion to site footprint, possibility for additional odour 
containment, and lower capital and lifecycle cost estimates. This feasibility study builds upon the work already 
completed in the Technical Memorandum. Per the Town’s request this report also explores scenarios for phased 
construction for the upgrades proposed in Option 2 – Primar Filtration, to help reduce upfront project expenditure. 

Objectives 

The scope of this study includes the following: 
• Collect and review previous relevant studies and assessments.
• Review applicable provincial and federal regulatory requirements.
• Compile population projections based on past municipal and federal censuses and previous studies.
• Review historical flow data and project wastewater production for a 25-year design period.
• Evaluate wastewater characteristics from recorded analytical results.
• Review proposed upgrades and relevant design criteria.
• Review different construction scenarios, including a Complete, 2-Phased and 5-Phased project delivery

7



 
 

Wastewater Treatment Facility 
Feasibility Study 

 

 
 

 

 
approach to construction. 

• Review option for continuous disposal of sludge into new BHPs approximately 8 km to the east of 
existing BHPs. 

• Prepare Class C capital cost estimates for each phase and scenario. 
• Prepare a O&M cost estimate for each phase and scenario. 
• Prepare a present worth analysis for each option. 
• Recommend most viable construction scenario for the WWTP upgrade to the Town. 
• Review existing grant programs for potential funding. 

Conclusions 

The major findings of this report are summarized as follows: 
• For the purposes of this study, a population growth rate of 1.82% was used for the Town. The 

corresponding 25 year population estimate is 16,155 in 2048. 
• The projected 2048 average day, max month and maximum day influent flows are 6,459 m3/d, 8,499 

m3/d and 12,849 m3/d, respectively. 
• The existing treatment system meets limits as set out in its approval, however, daily TSS concentrations 

may periodically exceed monthly average limits. 
• The facility is not currently regulated on effluent ammonia and phosphorus concentrations. These 

parameters will likely be regulated following any major upgrade. 
• Upgrades are required to the wastewater treatment system for both current and projected influent flows. 
• The existing site meets AEP requirements for setback limits for recommended upgrades. 
• Flows in the Athabasca River meet the 10:1 dilution requirement for continuous discharge. 
• A Receiving Water Quality Assessment report was conducted by the Town to characterize influent quality. 
• Anticipated Recommend End of Pipe Limits are as follows: 

 

Recommended End of Pipe Limits 

 
Parameter 

 
Unit 

Instream Objectives  
WSER 

Recommended 
Limits 

Recommended WSP 
Receiving Water 

Assessment Limits AEP CCME Best Industry 
Practices 

BOD (mg/L) - - 5 25 25 25 
TSS (mg/L) 12.5 - - 20 25 25 
Total Ammonia - N (Jul. 1 to Sep. 30) (mg/L) 0.159 - - - 5  

50 Total Ammonia - N (Oct. 1 - Jun. 30) (mg/L) 0.412 - - - 10 
Unionized Ammonia (mg/L) 0.016 - - 1.25 1.25 
Total Phosphorus (mg/L) 0.5 0.1 - - 1 25 
Fecal Coliform (CFU/100 mL) - 100 - - 200 - 
Acute Lethality - - - - - Non-Acute Lethal - 

• Further correspondence with AEPA is required to define actual treated effluent disposal requirements 
for the end-of-pipe limits at the point of discharge in the Athabasca River. 

• The proposed upgrade will meet the following target effluent parameters: 
o TSS and BOD: < 5 mg/L 
o Total Ammonia-N < 5 mg/L (Summer); 10 mg/L (Winter) 
o TN < 10 mg/L 
o Total phosphorus: < 1 mg/L 
o Fecal Coliform: < 1 CFU / 100 mL after disinfection 

• Three construction scenarios for the proposed WWTP upgrades were reviewed. These include: 1) Complete 
Project Delivery; 2) 2-Phased Project Delivery; and (3) 5-Phased Project Delivery. A Remote BHPs option was 
also reviewed as an optional addition to any of the above delivery methods. 

- iii - November 2024 
8



 

 
 

 
Wastewater Treatment Facility 

Feasibility Study 
 

 

• All three approaches will provide consistent high-quality effluent through the lifecycle of the project. 
• Capital cost estimates for the three scenarios have been refined and are shown in the table below, along 

with the remote BHPs option. Scenario 1 – Complete Project Delivery is approximately $6.8 million cheaper 
than Scenario 2 - 2-Phased delivery option and $15.1 million cheaper than Scenario 3 - 5-Phased delivery 
option, but requires $21.3 million and $22.5 million more in upfront expenditure, respectively. 

 

Capital Cost of Construction 
Scenario Description NPV ($2024) Capital Cost1 

Scenario 1: Complete Project Delivery $ 45,900,000.00 $ 49,700,000.00 
Phase 1 [2025 Funding; 2028 Completion] Complete Upgrade $ 45,900,000.00 $ 49,700,000.00 

Scenario 2: Phased Project Delivery (2 Phase) $ 46,700,000.00 $ 56,500,000.00 
Phase 1 [2025 Funding; 2028 Completion] Bioreactors, Digesters, Blower System, Pumping, UV, Thickening $ 26,200,000.00 $ 28,370,000.00 

Phase 2 [2033 Funding; 2036 Completion] Headworks; Primary Filter/Pumping/Thickening; Tertiary Filter/Pumping; Anoxic Zone $ 20,500,000.00 $ 28,130,000.00 

Scenario 3: Phased Project Delivery (5 Phase) $ 48,300,000.00 $ 64,840,000.00 
Phase 1/2 [2026 Funding; 2029 Completion] Bioreactors, Digesters, Blowers, Sludge Pumping, Thickening, Plant 2 Aeration Upgrades $ 24,400,000.00 $ 27,210,000.00 

Phase 3 [2036 Funding; 2039 Completion] 
Phase 4 [2041 Funding; 2044 Completion] 
Phase 5 [2046 Funding; 2049 Completion] 

Influent Pumping, Screening, Grit Removal, Primary Filtration, Pumping, Thickeners 

Aeration Blowers Upgrade 

Alum, UV, Tertiary Filtration, Non-Potable Water System 

$ 19,700,000.00 

$ 1,300,000.00 

$ 2,900,000.00 

$ 29,530,000.00 
 

$ 2,260,000.00 
 

$ 5,840,000.00 

Remote BHPs Option $ 8,400,000.00 $ 18,510,000.00 
Remote BHP Option [2049 Funding; 2052 Completion] Remote BHPs, Supernatant Return Station $ 8,400,000.00 $ 18,510,000.00 

1 Capital cost consists of 20% Contingency and Professional Consulation Fee. 
       

 

• The annual O&M costs for the WWTP are estimated to be about $579,000 ($0.38/m3) in 2024, with the total 
cost over next 30 years estimated to be $32.4 million ($19.4 million in 2024 dollars). The overall O&M cost 
between the three Scenarios is relatively similar, being approximately $46.7 million ($27.6 million in 2024 
dollars), $46.4 million ($27.4 million in 2024 dollars), and $46.1 million ($27.1 million in 2024 dollars), for 
Scenario 1, 2 and 3 respectively. 

 

Estimated Operating Costs 

Year 
Exisiting WWTP Scenario 1: Complete Project Delivery Scenario 2: Phased Project Delivery (2 Phase) Scenario 3: Phased Project Delivery (5 Phase) Remote BHPs Option 

Annual Cost ($) Unit Cost ($/m3) Annual Cost ($) Unit Cost ($/m3) Annual Cost ($) Unit Cost ($/m3) Annual Cost ($) Unit Cost ($/m3) Annual Cost ($) Unit Cost ($/m3) 
2024 (Year 1) $579,000 $0.38 $579,000 $0.38 $579,000 $0.38 $579,000 $0.38 - - 
2029 (Year 6) $703,000 $0.42 $1,012,000 $0.60 $973,000 $0.58 $986,000 $0.58 - - 
2034 (Year 11) $853,000 $0.46 $1,258,000 $0.68 $1,258,000 $0.68 $1,226,000 $0.67 - - 
2039 (Year 16) $1,036,000 $0.51 $1,537,000 $0.76 $1,537,000 $0.76 $1,541,000 $0.77 - - 
2049 (Year 26) $1,535,000 $0.64 $2,270,000 $0.95 $2,270,000 $0.95 $2,270,000 $0.95 $15,000 $0.01 
2053 (Year 30) $1,826,000 $0.71 $2,752,000 $1.07 $2,752,000 $1.07 $2,752,000 $1.07 $20,000 $0.01 

Total Operating Cost (30 Years) 
Net Present Operating Cost ($2024) 

$32,359,000 
$19,397,000 

$46,683,000 
$27,551,000 

$46,439,000 
$27,356,000 

$46,134,000 
$27,102,000 

$345,000 
$210,000 

• Grant funding is available through federal and provincial programs. Of note, the AMWWP and ICIP programs 
are both potential sources of funding for this project. This project would benefit the Town and therefore, it 
has been assumed that the WWTP Upgrade project would be eligible for a combined funding allocation of 
up to 75.1%. 

 

Grant Funding & Municipal Portion 

Scenario Capital Cost 
Contribution Allocation Federal Funding 

Contribution 
Provincial Funding 

Contribution 
Municipal Funding 

 

Contribution Federal Provincial 
Scenario 1: Complete Project Delivery $ 49,700,000.00 40% 35.1% $ 19,880,000.00 $ 17,430,000.00 $ 12,390,000.00 
Scenario 2: 2-Phased Project Delivery $ 56,500,000.00 40% 35.1% $ 22,600,000.00 $ 19,815,000.00 $ 14,085,000.00 
Scenario 3: 5-Phased Project Delivery $ 64,840,000.00 40% 35.1% $ 25,936,000.00 $ 22,739,000.00 $ 16,165,000.00 
Scenario 1: Complete Project Delivery w/ Remote BHP $ 68,210,000.00 40% 35.1% $ 27,284,000.00 $ 23,921,000.00 $ 17,005,000.00 
Scenario 2: 2-Phased Project Delivery w/ Remote BHP $ 75,010,000.00 40% 35.1% $ 30,004,000.00 $ 26,306,000.00 $ 18,700,000.00 
Scenario 3: 5-Phased Project Delivery w/ Remote BHP $ 83,350,000.00 40% 35.1% $ 33,340,000.00 $ 29,231,000.00 $ 20,779,000.00 

• Based on 3% inflation, 75.1% grant funding, and the remaining balance being a 25-year fixed loan at 4.92%, 
the net present values for the three scenarios are provided in the table below. Overall, the net present cost 
for Scenario 1 – Complete Project Delivery is estimated to be $65,000 and $335,000 cheaper than Scenario 
2 - 2-Phased and Scenario 3 - 5-Phased delivery option, respectively. 

 

 
 

- iv - November 2024 

- v - November 2024 

9



Wastewater Treatment Facility 
Feasibility Study 

 

 
 

 

 
Net Present Cost Breakdown 

Option Scenario Total Net Present Value 2024 Unit Cost ($/m3) 2049 Unit Cost ($/m3) 
Scenario 1 Complete Project Delivery $ 42,295,000.00 $ 0.38 $ 1.31 
Scenario 2 2-Phased Project Delivery $ 42,360,000.00 $ 0.38 $ 1.36 
Scenario 3 5-Phased Project Delivery $ 42,630,000.00 $ 0.38 $ 1.42 
Scenario 1B Complete Project Delivery w/ Remote BHP $ 45,060,000.00 $ 0.38 $ 1.45 
Scenario 2B 2-Phased Project Delivery w/ Remote BHP $ 45,125,000.00 $ 0.38 $ 1.50 
Scenario 3B 5-Phased Project Delivery w/ Remote BHP $ 45,395,000.00 $ 0.38 $ 1.56 

• The proposed upgrades will increase the WWTP treatment classification to a Class III facility. 

Recommendations 

The following recommendations have been made: 
• Determine which project delivery approach the Town would like to proceed with. 
• Proceed with the Remote Biosolids Holding Ponds (BHPs) option if odor issues persist at the WWTP. 
• Present this study to Council for discussion. 
• Adopt this study and its recommendations. 